
Date:
Model:

02/10/2019 rev.00
CT36030



Pos.No. Part No. Description Qty Remark
1 5003603000101 Air filter 1
2 5003603000201 Screw\M8x20 4
3 5003603000301 Screw\M8x60 6
4 5003603000401 Spring washer 6
5 5003603000501 Cylinder head 1
6 5003603000601 Refrigeration 1
7 5003603000701 Gasket 1
8 5003603000801 Valve plate 2
9 5003603000901 Valve clack 4

10 5003603001001 Gasket 1
11 5003603001101 Cylinder 1
12 5003603001201 Cylinder head gasket 1
13 5003603001301 Valve plate gasket 1
14 5003603001401 Piston ring 2
15 5003603001501 Piston  2
16 5003603001601 Piston pin  2
17 5003603001701 Piston pin ring 4
18 5003603001801 Connecting rod 2
19 5003603001901 Wave gasket 1
20 5003603002002 Oil sealing 1
21 5003603002101 Crank 1
22 5003603002201 Bearing\6205 1
23 5003603002301 Crank case 1
24 5003603002401 Gasket 2
25 5003603002501 Crank case cover 1
26 5003603002601 Spring washer 4
27 5003603002701 Screw\M6x16 4
28 5003603002801 Oil lever washer 1
29 5003603002901 Oil lever  1
30 5003603003001 Bolt 1
31 5003603003101 Filter with regulator 3/8 1
32 5003602805701 Ball valve 1
33 5003602806101 Connector 1
34 5003602805601 Gauge 50 1
35 5003602806001 Gauge 40 1
36 5003603003601 Screw\M6x10 12
37 5003602806201 Pressure switch 1
38 5003602806301 Safety valve 1
39 5003603003901 Discharge pipe 1
40 5003603004001 Release pipe 1
41 5003603004101 Bracket 1
42 5003603004201 Net cover 1
43 5003603004301 Handle 1
44 5003603004401 Gasket 1
45 5003603004501 Screw\M8x30 1
47 5003603004701 Flat washer 1
48 5003603004801 Pulley 1
49 5003603004901 Screw\M8x25 6

CT36030



50 5003603005001 Breath pipe 1
51 5003603005101 Motor 2HP 1
52 5003603005201 Motor wheel 1
53 5003603005301 Belt 1
54 5003603005401 Rubber gasket 1
55 5003603005501 Crank case button 1
56 5003602804501 Spring washer 2
58 5003603005801 Flat washer 2
59 5003603005901 Screw\M8x35 2
60 5003603006001 Nut 5
61 5003602804301 Flat washer 6
63 5003603006301 Screw\M8x25 5
64 5003603006401 Elbow 1
65 5003603006501 Non-return valve 1
66 5003603006601 Screw\M8x45 1
70 5003603007001 Tank 1
71 5003602805101 Nut 2
72 5003602805201 Washer 2
73 5003603007301 Wheel 2
74 5003602805401 Screw 2
75 5003602807001 Drain cock 1
76 5003602806801 Washer foot 2
78 5003602806401 Plug 1
79 5003603007901 Connect cable 1
80 5003603008001 Startup capacitor 1
81 5003603008101 Running capacitor 1
82 5003603008201 Capacitor cover 1
83 5003603008301 Protector 1
85 5003602804601 Bolt 2
86 5003603008601 Bolt 4
87 5003603008701 Bolt 4
88 5003603008801 Wiring cap 1
89 5003603008901 Nut 1
90 5003603009001 Terminal 1
91 5003603009101 Waterproof nut 1
92 5003603009201 Bolt 4
93 5003603009301 Clip 2
95 5003603009501 Bearing\6205 1
96 5003603009601 Rotor 1
97 5003603009701 Centrifugal switch 1
99 5003603009901 Centrifugal piece 1
100 5003603010001 Motor front cover 1
101 5003603010101 Flat key 1
102 5003603010201 Spring washers 3
103 5003603010301 Bolt 3
104 5003603010401 Insulation mat 1
105 5003603010501 Coil 1
106 5003603010601 Motor rear cover 1
107 5003602807201 Spring washers 3
109 5003603010901 Fan 1



110 5003603011001 Bolt 3
111 5003603011101 Fan cover 1
113 5003603011301 Enclosure front cover 1
114 5003603011401 Gasket 1
115 5003603011501 Double joint 1
116 5003603011601 Assembly 1


